Water and Wastewater Feasibility Study and Culvert Fiow
Capacity Esfimate



i
T
R
3
Fdrd

Graton Rancheria Hotel and Casino Pro

T
R N

Water and Wastewater Feasibility Study

December 20006

Prepared for
Station Casinos
Rocklin, California




GRATON RANCHERIA HOTEL AND CASING PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY

DECEMBER 2008
PAGE 1 OF IV
TABLE OF CONTENTS

SECTIONT:  INTRODUCTION i s s arsas i
1.1 Proposod Project SIEES.......ooo e 1
1.2 Rerart QUganizalion . 2
SECTION 20 PROJECT ALTERNATIVES it ssansissisanns e 3
2.1 ATFETNALIVE A L 3
211 Water Flow Requirements.....oii e

212 Water SUPPELY (e 4

213 WaSIOWALEL . o e e 5

214 TTrealment i 7

215 Bffluent Disposal i 13

22 Alternative B e e 22
[...]
Laguna WWTP to treat sewage, or the water quality of {reatment plant effluent. This is primarily
due to the small volume of sewage from the Project compared to all of the other flows to the
lLaguna WWTP.

Capacity: For treatment of sanitary sewage, the City currently owns 3.43 MGD of capacity at
the Laguna WWTP, and has authorization from the City of Santa Rosa to use a portion of their
unused allotment. Currently this amounts to appreximately 0.48 MGD (Parsons, 2004).

If no improvemeants to the Laguna WWTP are made, the current capacity of 21.34 MGD is
expected tc allow the mamber cities to continue to grow until around 2010 at which time the
system wouid no longer be able to accommodate any growth. The projected flow at buildout for
the development anticipated in the various cities general plan’s is expected to be 25.9 MGD. In
order to accommadate this flow, the Santa Rosa Subregional Water Reclamation System’s
Incremental Recycled Water Program is intended to increase the Laguna WWTP’s capacity to
meet this demand. These improvements will increase the City's allocation of the Laguna
WWTP treatment capacity to 5.15 MGD, the expecied flow at buildout (City of Santa Rosa,
2003).

The City recently prepared the Northwest Specific Plan, which documented projected sewage
flows for buildout of this area. The Northwest Specific Plan was divided into a northern and

HydroScience Enginears, Inc.



GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 9 OF 85

southern area; the southern porfion partially overlaps the Wilfred site. This area to the scuth of
Wilfred Avenue covers approximately 101 acres with planned development as follows:

s 39 acres as high density residential

e 50 acres as commaercial

» 2 aces as park land

» 10 acres to be either residential or industrial

The Project will leave approximately 35 of the 50 acres of infended commercial area for future
development. The Northwest Specific Plan did not decument sewage generation rates for this
area, but in order to estimate the flows from this area of overlap, HSe estimated the daily
volume of sewage generation based on typical master planning estimates for local sewage
agencies. Additionally, the 10 acres that was identified for either residential ¢r industrial was
treated as residential due to the real estate trends forecast in the Northwest Specific Plan
Market Analysis (Economic and Planning Systems Ing, 2004). Assuming that the Project
replaces the original Northwest Specific Plan developments in the area of overlap, the estimated
flow associated with that repiaced area is summarized in Table 2-6.

Table 2-6: Projected Northwest Specific Plan Sewage Flows in Project Arvea Only

Land Use' Number Unit Un:i(;::)%ﬁli?;):tora Elow
High Density Residential 495 DU 192.8 95,000
Commerclal 151 Ksf 165 23,000
Total 118,000
Notes: -

1. Land uses are hased on the Northwest Specific Plan buildout program as depictad in Table 4-7 of that document.
These values were derived from the plan presented in that document as opposed to the City of Rohnert Park General
Plan,

2. The amount of commercial building area is derived from the fact that only about 15.3 out of the 50 acres of
Commercial development presented in Table 4-7 of the Northwest Specific Plan will overlap with the Wilfred Site.
The projected building area was scaled down from 495 ksf assuming uniform distribution of building area over the
entire 50 acres.

3. Unit flow factors are based on the high density unit flow factors from the Northwest Specific Plan, and estimates of
unit flow factors for the other types of developments.

The average daily weekday wastewater generated by the Project is higher than the average
daily wastewater generated in the Northwest Specific Plan within the Project area by about
100,000 gpd. The average daily weekend wastewater generated by the Project is higher by
about 239,000 gpd.

Currently the Laguna WWTP has sufficient capacity to treat and dispose of the project flows.
Whether these additional flows ara within the City's current treatment capacity allocation at the
Laguna WWTP is unclear. The full development of the City’s current general plan (through
2020) requires the impiementation of the City of Santa Rosa’s Improvement Master Plan Long
Term Improvements. In order to accommodate the added flows from the project in addition fo
the buiidout flows, the intended capacity of the Laguna WWTP in the year 2020 may have to be
increased slightly, as well as the City’s allocation of those flows.

HydroScience Engineers, Inc.



GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 10 OF 65

Conveyance: Connecling to the Laguna WWTP can occur via three options: connecting to the
City of Rohnert Park gravity sewer system, connecting to the City's new force main, or
constructing a ferce main to the Laguna WWTP from the Project. Each optlion 13 discussed
below.

The first option would be {0 connect into the proposed gravily sewer system conceptualized in
the Northwest Specific Plan. Plans for this gravity system show a portion of the flows for the
Wilfred site draining to existing sanitary sewers on Redwcod Drive, with the remainder flowing
into new sanitary sewers. The major gravity sewer conveying sanitary sewage near the Wilfred
site is locaied on Redwood Drive, which is approximately 1200 feet east of the eastern Project
boundary. This sewer conveys sanitary sewags to the Rohnert Park Effluent Pump Station
(RPEPS), which is shown in Figure 2-2. This pump station conveys sewage from Ronhnert Park
to the Laguna WWTP., The RPEPS would pump sanitary sewage from the Project and its
drainage area through a new 30-inch sewer force main and the existing 24-inch force main to
the Laguna WWTP, which is locatad approximately fwo miles away. The alignment of this force
main bisects the Wilfred site, and borders the northern site perimeter on Wilfred Avenue, A map
showing the alignment for this force main is shown in Figure 2-2.

The City has estimated the available capacity of this trunk sewer to be between 650 and 18C0
gpm, depending on the location (Jenkins, 2005). Near Business Park Drive and Redwood
Drive, the available capacily is approximately 700 gpm. The average daily flow from this Project
is approximately 180 gpm. Peak diurnal flows from the Project are expected to approach 500
gpm. Thus, there is currently available capacity on an average daily basis to convey flow from
-the Project within this trunk sewer. However, this trunk sewer must convey flows from a number
of potential developments in Rohnert Park, inciuding the Northeast, University District, Canon
Manor, Southeast, and the Agllent properties. Even without the flows from the Project, therg is
not sufficient capacity for the additional expected buildout flows of nearly 1200 gom. Without
the Project, it is expected that approximately 1000 to 3000 feet of 15-inch sewer will need to be
increased in size to 18-inches. If this gravity sewer conveys both the buildout and Project flows,
the upsizing of this pipeline should be designed to accommodate all of the additional flows.

The alignments {o convey sewage from the Project to the trunk sewer will be determined during
the design phase. Should diurmatl variaticns in capacity within the trunk sewer be identified,
flexibility can be designed into the Project to deliver sewage to the trunk sewer during low-flow
periods, maximizing the available capacity in the trunk sewer. Methods to provide flexibility
weould include storing sewage on-site and pumping it into the trunk sewer during low flow
neriads.

A second option would be to pump sanitary sewage directly into the sewer force main,
bypassing the gravity collection system and existing effluent pump station. Sanitary sewage
from this force main is conveyed to the Laguna WWTP for treatment, similar to the first option.
Preliminary discussicns with the City of Rohnert Park have indicated that tapping into the new
force main with ancther force main from the Project would not be permitted (Jenkins, 2005).
However this method for connecting the Project to the collection system is technically feasible.

The third option would be to consiruct a new sewer pump station and force main to convey
sewage directly to the Laguna WWTP. This would result in the construction of an on-site pump
station and parallel force main from the Project to the Laguna WWTFP. This method of

HydroScience Engineers, inc.



NOILOINNOO NIVIN 30404 ¥3M3IS dLMM TVNOIOIFIENS YNNOVY']
103rodd ONISVO GNV T310H VIdFHONYYH NOLYHO

SONISVO NOILVLS

p00Z 'SAIL ® SI994S "30HNOS
Tl il BRI

YSH

¢-Z 34dNOI4
Sy : —— o
_.m,_&ﬁwm. ¢ B w | .
o P D - & ! _,.w.__
2 gy L = 1 - il
b...f,.._i. LJW gy Ulaaen s .,_m.mu _ .nm,
D> 4 _ 9
f 4.@.. [ B ]
A - Dy, T Py UEiE__
- 40 Usily N 2 - Ry ez
led pauyoy | S eng B0= AL
_n_v_ d Hauyoy ot of Ay |BAOT 8 b _abﬂu »W
< e &
5 3 o P 1955 -2
E ; g > jassay” on,
mqw W g & e STIEAT
W % = < —~ :
= £ () £ _
S A - s
L) E p / (v eaneulsyy) | kﬂ@ AR E DMV
e \ e e - " ]
SSPOH & ahy EaUIA | 9w PEUIASY EHLILAIND r
A = e = ...,w T _ pxEuid SL0+
,hv 3 p o = m : = . A
o B ~ & 2 g
R A 7 = 55T
A m ”.n.,. _uua. o &m .
= @ BRI a4 g / dLMM
5 LT 3 B Jeuoibaigng
o = = '
a UIely 82J04 DuaYs 2 3 3 eunfe
5l 1e#as Ul-0g 0} UoNDBUUOY (BIjUSI04 CE- B 3
i o xl = |
UIR(A 80104 JaM8S 100(0Jd JBIUSI0E = v = = 5 u M £
UIBI 80104 Jomas o = o
U-0g J LM feuoiBRigng eunbe 3 o Py FRSL
_ P = esoy ejues
aN3931 @ }
= r o
T @ NG
2T | >

ig z-z 2nBipsainbiy A)isea 415810614 HONT ML 1JOUYOY OUISED UOIRISISITBI0IJIUoIWONN S




GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 11 OF 65

construction is technically feasible, but requires significant political, jurisdictional, and permitting
restrictions that may make this alternative not feasible in a timely manner.

Should the Project sewage be conveyed to the Laguna WWTP, coordination with the City would
occur to ensure that the operation of the sewage infrastructure meets the needs of both the City
and the Projecl.

Though capacity may be available for conveyance of sanitary sewage to the City and treatment
of the sanitary sewage at the Laguna WWTP, the conditions of their approval would need to be
discussed in detail with the City of Rohnert Park (conveyance) and the City of Santa Rosa
(treatment). These conditions may be subject to political, environmental, or other external
factors. An agreement would also need to be negotiated to ensure that the Project has reliable
long-term sewer service, as the existing treatment capacity is shared amongst many entities.

Recycled water: Should sewage treatment be provided by the Laguna WWTP, it would be
desired to have recycled water irrigate landscaping on the Wilfred site. This recycled water
would be supplied by the City of Santa Rosa’s recycled water distribution system. The City of
Santa Rosa has an existing recycled water distribution pipeline on the east bank of the
Bellevue-Wilfred Flood Control Channel, as well as on Wilfred Avenue. These pipelines bisect
and are on the site frontage.

21.4.2 On-Site Wastewaier Treatment Facilities

This option would require the construction of an on-site WWTP to provide primary, secondary,
and tertiary treatment of on-site sewage for both reuse on-site and discharge off-site. The most
likely location for an on-site WWTP would be in the southeast corner of the property, outside of
the 100-year flood plain. However, there are significant space limitations within the Wilfred site
that require any wastewater treatment process to provide high qualily effluent on a small
footprint.

A proposed on-site WWTP treatment process for Alternative A would include:

o Influent Pump Station

e Headworks

s Equalization

e [mmersed Membrane Bioreactors (MBRs)

o UV Disinfection & Chlorination

o Sludge Stabilization Basins

= Belt Filter Press

e Plant Drain and Supernatant Return Pump Station
o Effluent Pump Station, and

e QOperations Building

This treatment process was selected for various reasons, including: 1) the desire for a small
footprint for an on-site WWTP, 2) minimize impact to on-site wetlands, 3) the proven
effectiveness of this process at other similar facilities, and 4) the production of high quality
effluent. The justification for selection of the MBR treatment process is summarized below. A
proposed location for the Alternative A wastewater facilities is shown in Figure 2-1.

IydroScience Engineers, Inc.



GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2008

PAGE 12 OF 65

MBRs have successfully freated wastewater for similar-sized gaming facilities with NPDES
permits at other local gaming facility sites. The MBR treatment process is a tertiary treatment
process similar to an activated sludge treatment plant, but with membranes immersed in an
aeration basin. A typical MBR system consists of an anoxic tank for denitrification of the plant
influent, followed by an aeration tank for oxidation of organic matter and nitrification. Membrane
cartridges are suspended at the effluent end of the aeration tank. The membranes have a pore
size in the sub-micron range, and are able to filter out most of the coliform bacteria and solids.
Water is drawn through the membranes by blowers, which pull a slight vacuum and force this
permeate into the center of the spaghetti-strand shaped membranes. Solids are left in the
aeration tank for recirculation to the anoxic zone and/or wasting to solids handling process(es).

Effluent from these types of MBR plants typically contain no suspended solids and have a
turbidity of less than 0.2 NTU. This treatiment typically resulis in producing MBR effluent of
excellent quality. The MBR process also provides aeration, nitrification, and denitrification
processes within a compressed footprint. These processes have the effect of producing effluent
with a neutral pH, lower nitrogen concentrations, and lower phosphorous concentrations than
alternative tertiary treatment processes.

The MBR treatment process is capable of producing effluent meeting the Title 22 coliform
bacteria effluent requirements without the use of chlorine or other common disinfectants. Other
tertiary treatment systems typicaily require a disinfection process to meet the effluent coliform
requirement. However, in order to comply with {reatment and water reuse regulations, both a
UV disinfection and chlorine disinfection processes will be provided downstream of the MBR
processes.

Although the MBR treatment process is somewhat sophisticated, it is relatively simple to
operate and maintain due to the absence of traditional WWTP components such as clarifier
mechanisms or drives. In addition, there is a long history of effectiveness at similar facilities.

Operation: Wastewater will flow by gravity from the Wilfred site through a grease interceptor,
and then into an influent pump station The influent pump station will lift the wastewater to the
plant headworks facilities. After passing through the headworks, wastewater will flow by gravity
to the influent distribution channel. The distribution channel will be used to distribute
wastewater to the parallel MBR trains. Each train will be equipped with an anoxic basin and an
aeration basin to provide oxidation, nitrification, and denitrification. Water will flow out of the
aeration basin and into a membrane chamber that will be shared by both process trains.
Permeate will be extracted through the membranes, and conveyed to either the UV disinfection
or chlorine disinfection processes. Water intended for reuse on-site for Title 22 purposes will be
chlorinated with sedium hypochlorite. Water intended for discharge to the Laguna de Santa
Rosa will be UV disinfected. The proposed wastewater flow diagram is shown in Figure 2-3.

2.1.4.3 Wastewater Treatment Summary

If a suitable agreement to connect the Project’'s sewage to the City’s gravity sewer collection
[...]
requirements, however, the anticipated capacity is approximately 1.2 million gallons (MG), and
would be of welded steel construction meeting all American Water Works Association (AWWA)
specifications for welded steel tanks. A typical section of a tank is shown in Figure §-3. The
tank would be a cylindrical shape. Having a shorter tank will make it easier to camouflage, and
would hide the tank better from the site’s guests. The tank sizing would be based on standard
pre-engineered tank dimensions, which are typically in 8-foot increments. It is also possible that
the tank would be partially or completely buried, but for the purposes of this analysis, if is
assumed that the tank would be located at grade.

Since the site is largely flat, with no land at an elevation suitable for gravity feed to the
distribution system, it is recommended that this tank be utilized as the supply, and a pump
station be utilized to maintain pressure in the distribution system. This potable water pump
station will be required to convey water from the storage tank to the facilities requiring potable
water, and would be sized to handle both fire flow and domestic demands. The ultimate
pumping capacity will be dependent on fire flow requirements, and would be satisfied by two
fixed-speed high-service pumps that are half the capacity of the projected flow requirement.
Table 5-3 shows the design criteria for the water storage tank and pump station.

Table 53-3: Recommended Water Storage Tank and Pump Station Design Criteria

Parameter ] Value

Water Storage Tank

Approximate size 1.2 MG

Approximate diameter 80 feet

Approximate height 32 feet

Construction Welded steel

Potable Water Pump Station

Low service pump number 2

Low service pump type Variable speed turbine
High service pump number 2

Hydropneumatic tank approximate size 2000 gallons

HydroScience Engineers, Inc.



GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 56 OF 65

SECTION 6: WASTEWATER FACILITY REQUIREMENTS

This section identifies preliminary wastewater collection, wastewater treatment, discharge, and
recycled water facilities required to manage wastewater generated by the proposed Alternative
A. Alternative A is referred to in this section as the Project, since the requirements for
Alternative A either meet or exceed those for the other alternatives in relation to wastewater and
recycled water issues.

The general concept for the wastewater facilities are to comply with all applicable permitting
requirements, maximize on-site water reuse, and ensure that the wastewater and recycled
water facilities are designed in a manner that does not limit existing uses or future expansion.
This section describes the following facilities:

e Collection System

¢ Treatment Plant

e Discharge Facilities

o Operations and Maintenance
o Recycled Water Facilities

The overall wastewater facilities will be located based on the final design of the Project facilities.
All of the recommended water supply facilities described in this Chapter are preliminary, and
should be utilized for planning purposes only.

6.1 Wastewater Collection System

The backbone of the wastewater collection system will be a sewage transmission pipeline from
the casino lift station to the headworks of the wastewater freatment plant. It is believed that due
to the relatively flat site topography, the main pipeline to the wastewater treatment plant will be a
pressurized force main. lt is likely that a duplex wet well sewage lift station with a standby pump
will be required to convey sanitary sewage to the treatment plant.

Recommended design criteria for the lift station are shown in Table 6-1. A figure showing a
typical sewage lift station layout is shown in Figure 6-1. The station should be designed to lift
the maximum daily flow with one pump out of service.

Table 6-1: Recommended Sanitary Sewage Lift Station Design Criteria

Parameter Value
Purpose Lift raw water to WWTP facilities
Type Submersible non-clog centrifugal
Quantity Three (2 duty, 1 standby)
Controls Constant speed, level switch start and shutoff

HydroScience Engineers, Inc.



HydroScionce Engingars, kne.

KMUCKILE
R o= 30" .

STEEL STORAGE TANK -“-4\\\

S

J—
e —ermentr e
RN 7/—————

o,

80 (APPROX)

0.6% SLOPE
s

i_j

e 13/4

. m\ EL 327 (APPRON)

0.5% SLOPE

TREES PLANTED FOR
SCREENING
(iF REQUIRED)

F\\/—H_\\/”\'\\:

- ACCESS ROAD

NONATIVE SO

T RINGWALL FOUNDATION (TYP)

ELEVATION

NTS

NATIVE SRIL OR
ENGINEERED FILL
AS REQUIRED 4

\,\] )

ALLOWABLE Fili, AREA

MATIVE Son. - 7

ANGLE VAR

FIGURE 5-3

STATION CASINOS

GRATON RANCHERIA HOTEL AND CASINO PROJECT
TYPICAL POTABLE WATER STORAGE TANK




- PUMP ONTRL PNL

C) j:)\\\
{ ( )\ \\\

— M_ﬁﬂ""‘“‘"“‘"x &ﬁf{%{ l \ - , o [
FROM BASINE Lw( _i ' R = . 10 FOUL AR
i = SCRUBBER
L;‘f/L// /
S
i R ""/
i e T
Jo
.’f‘
ACCESS HATCH

TYPICAL LIFT STATION PLAN

SCALE 1/4" = 1"-0"

HydroScisnce Enginears, ne.

WL ~~~~~~ S TO WWTP

ACCESS HATCH

,\ ___(U*INIV Tl ﬁf

LEVEL CONTROLS -

PUMPS

\\ \t\\“\\\_»{‘} PR

REDUCER AS REQUIRED

SECTION iz
SCALE: 1/47 = 1'-0" \ J

FIGURE 6-1

STATION CASINOS

GRATON RANCHERIA HOTEL AND CASINO PROJECT
TYPICAL INFLUENT LIFT STATION




GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 57 OF 85

8.2 Wastewatler Treatiment Plant

This section provides a description of the recommended wastewater treatment facilities required
for the Project. Each of the following major process components is described below:

o Headworks;

e Immersed Membrane Bioreactors:
e UV Disinfection;

o Chlorine Disinfection;

$.2.1 Headworks

The headworks for the wastewater treatment piant would typically include influent flow
measurement, bar screens, and any required grit removal facilities. Due to the sources and
quality of the wastewater, it is not expected that grit removal facilities are required at this time.
However, bar screens are required {o protect excessive fouling of the MBR membranes.

The raw influent would be pumped by the collection system pump station through the
headworks facility. After flow measurement, influent would be routed to a covered headworks
influent box for distribution to two influent channels. During normal operation, one channel
would be in-service, with the other available as a standby. Slide gates would control flow to
each channel. Each headworks channel would be sized to match the hydraulic capacity of the
plant. Within the channels would be bar screens to remove large materials from the raw
influent. A map showing a typical layout for the headworks facility is shown as Figure 6-2.
Table 6-2 shows some of the design criteria for the headworks facility.

Table 6-2: Headworks Design Criteria

Parameter Value

Screening Enclosed cylindrical screen with 3-mm circutar perforations, integral shaftless helical
facilities scraper/conveyor and compactor, mechanical washer to break up fecal material
gi;ig’sg Magnetic flow meter on influent pipe

Odor control Corrosion resistant plate covered channels, soil filter

Control Continuous operation

6.2.2 Immersed Membrane Bioreactor System

An MBR wastewater treatment plant is recommended because of the ease of permitting the
plant due to the high quality effluent, and the effluent's potential suitability for discharge.
Sewage would travel between the headworks and the MBRs within a covered influent
distribution force main. The force main would pass through headworks to an influent splitter box
that would evenly distribute the flow to the two MBR process trains. Sluice gates would be
provided to isolate basins for maintenance.

Each MBR process train is divided into two sections; an anoxic section, and an aerobic section
containing the immersed membranes. A typical layout for the MBR is shown as Figure 6-3.
The proposed design criteria for MBRs are shown in Table 6-3.

HydroScience Engineers, Inc.




GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY

DECEMBER 20056
PAGE 58 OF 65
Table 6-3: MBR Design Criteria
Parameter s Value
Design Flows
Average daily flow: 250,000 gpd
Peak daily flow: _ 400,000 gpd
Peak hour flow: 445,000 gpd
MBR process trains: 2
Process train basins: Anoxic basin, aeration/microfiltration membrane (all basins concrste)
Membrane Type: Hollow fiber, outside-in flow

Number of cassettes (@ 22

modules max. per cassette): 4 per process train (8 total)

Backpulse hypochlorite design

dose: 5 mg/L.

Hypochlorite solution strength: 5%

Anoxic Basin: Within the anoxic basin, the influent is mixed with mixed liquor in a tank with a
dissolved oxygen equal to zero. The mixed liquor is pumped back to the anoxic basin from the
immersed membrane section of the MBR. The introduction of new influent wastewater to the
basin provides a substrate for the return activated sludge fo respire and synthesize. The lack of
dissolved oxygen in the basin facilitates nitrification and denitrification. Ammonia compounds
are converted to nitrates by nitrifying bacteria. Denitrifying bacteria convert nitrates o nitrogen
gas, which volatilize out of the basin. The proportion of recirculated mixed liquor to the volume
of influent is approximately 6:1. The anoxic basin has a relatively small retention time compared
to the aeration basin or the immersed membrane section, due to its smaller volume.

Aeration Basins with iImmersed Membranes: The mixed liguor produced by the anoxic basin
would flow by gravity through a short channel to the adjacent aeration basin. The aeration basin
differs from the anoxic basin in that this basin contains dissolved oxygen, which is introduced to
the tank through a series of fine bubble diffusers, connected by headers and pumped by a
series of blowers. The dissolved oxygen is required to convert dissolved organic material into a
filterable solid material. In this process, aerobic bacteria utilize the carbon in the wastewater for
respiration and cell synthesis. The primary outcome result from this basin is an overall
reduction in the biochemical oxygen demand (BOD), and the production of a filterable floc.

The microfiltration membranes are long, hollow, spaghetti-like fibers with a nominal pore size of
between 0.1 — 0.4 microns. Each of the individual microfiltration membranes is bundled
together into modules, and each module is approximately 6 inches in diameter and 5 feet tall.
The modules are grouped into sets, called cassettes, which are immersed into the mixed liquor
solution. Each of the membrane modules is attached to headers, which create a suction and
force water (permeate) through the membrane into the hollow center and onwards o the
disinfection process. The mixed liquor that is not forced through the membrane is recirculated
back to the anoxic zone. A portion of this recirculated mixed liquor is wasted to sludge
stabilization basins for disposal.

Each MBR frain contains one permeate pump to force water through the membrane, and there
is one standby permeate pump for the overall process that can draw from either train. These
pumps can also pump permeate to the backpulse tanks, where water is stored in order to
backwash the membrane. The permeate pumps also function as backpulse pumps, which

HydroScience Engineers, Inc.



° - o — <
— &> ° -0
- ——a ~ 23
ORI
o - — = -
9 o

~~~~~ BYPASS CHANNEL _ R R i

o e e e e s

¢ [P S N

L~ MANUAL BAR SCREEN

10 soumzm;ox-mg o 1 g TO MBR

: : PLAN
T AN A SCALE: 1:/2” = 1'--¢"
SECTION m

SCALE: 1/2" = 1'=0"

> U e
Prs—— - ——_— - -
» e e - - — o - «

MAGNETIC FLOWMETER

AQUU G L Eeg BAY 2y

FROM LIFT STATION—._

MANUAL BAR SCREEN ———"

§ SECTION (N FIGURE 6-2
| sows 1/2 = ot \ o/ STATION CASINOS
A GRATON RANCHERIA HOTEL AND CASINO PROJECT
" TYPICAL HEADWORKS PLAN AND SECTION




S04 Stalien Losno_donnert _Pori W egaid¥ity Report\Report\CugshFig 6-3 9mg 0ATE11,/27/08

5.\ Commen'sPra £etFida

HS6

HydroSclencs Englrescs, inc.

W _ ) ., e o . o e _ e - e — e a .- _T
1 |
: Iy
INFLUENT
/ DISTRIBUTION
CHAMMEL
| ! /|
| EMERGENCY OVERFLOW BASIN
] +
. PUMP FROM
| RECIRCULATION | HEADWORKS
ok MEMBRANE 4
T 55851 | / BIGREACTORS I
e = e —— = Pj*{ - —— - . . e ey :é
| &
[ \\,’% %//
L T3 |
QR eaa '
| AERATION BASIN 2 ANOXIC TAMK 2
B |
| | -
Femem P - ' + ‘
T drll__l i-i...;
8 s i R - 4
e A i e # % = = - g = e ]
S T = - = e == 4 g = .
\ fuy L) | || ]
R M il T
e | 1T |
=l | s e |
| pnl,uilf..,l S t
: AERATION BASIN 1 ANOXIC TANK 1 .
;=|-'}_.w-,|{"_l|3
. g ] ,'_irﬁg)‘"
. LF:J';I:I 1%1:_]',‘ [ = o MIXER (TYP} —.
o~ N o \/' I
ELLLECLLY || o K/
ILLLLEL % LA
et Lol | . .
e s R e —— = e - g ey = — 'S = o s e
L3 a) . . . o
| | i .
— I === PR BLOWERS
AR L [P
J L\'&_ A=y L$ \ T BACKPULSE PUMPS
AN S " Y BANK 1 UV BANK 2 UV BANK 3 UV BANIC 4 [STANDBY)
i ﬁ—_ﬂ‘ I lﬁ\},ﬂ —— T R 7 Tl RECYCLED WATER DISTRIBUTION SYSIEM
N AN

e

S EFFLUENT

LBACK?"ULSL TANK FLOW METER

PLAN

GCALE: 3/327 = 17=0"

FIGURE 6-3

STATION CASINOS

GRATON RANCHERIA HOTEL AND CASINO PROJECT
TYPICAL WASTEWATER TREATMENT FACILITY PLAN




GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 59 OF 85

pump permeate from the permeate tanks back to the membranes, and keeps solids from
accumulating on the membrane surface. The membranes are typically backwashed every 15
minutes, and each backwash lasts about two minutes. The entire backwash process is
conirolled by a PLC, which operates automatic control valves and isolates the membranes from
the permeate pumping process. Sodium hypochlorite and/or citric acid is typically injected into
the backpulse flow to facilitate membrane cleaning, and prevent regrowth in the membrane
modules.

Other facilities: A number of pumps, blowers, chemical storage, chemical metering, control,
and electronic facilities are required in order to operate the MBR process. These are typically
located in a building near the MBR process. ltis also possible for an operations building to be
constructed, which could house plant controls, the motor control center, blowers for the MBR
process, maintenance facilities, a laboratory, and offices/space for staff. During design
development, these facilities will be further defined. Figure 6-4 shows the proposed electrical,
controls, and operations building.

The expected volume required for equalization is 80,000 gallons. Further detail can be found in
Appendix C. This will moderate the peak daily flows entering the WWTP. Emergency storage is
also expected to be included with sufficient capacity for the average weekday flow. The
equalization tank would consist of a concrete tank either at or below grade, of a to-be-
determined volume and size.

6.2.3 UV Disinfection

Disinfection to meet discharge and reclamation virus and coliform water quality standards would
be provided by constructing an ultraviolet (UV) disinfection system adjacent to the MBR. UV
disinfection facilities are typically contained within a long, narrow steel channel tank, with banks
of UV lamps situated in a laminar flowing channel. A weir would control the water level in the
channel, ensuring that the lamps are always submerged. Each UV lamp emits a light with a
specific wavelength that is capable of inactivating bacteria and virus, preventing them from
reproducing. A proposed location for UV facilities is shown adjacent to the MBR tanks on
Figure 6-3. Table 6-4 shows a summary of the recommended UV Disinfection design criteria.

Table 6-4: UV Disinfection Design Criteria

Parameter Value

Lamp location In-fine

Type of lamps 2020W medium pressure UV lamps

Transmittance 65% through guartz sleeve )
Flow metering Magnetic flow meter

6.2.4 Chiorine Disinfection

Though the UV facilities would be designed to disinfect the freated wastewater, they do not
continue to disinfect the wastewater after it leaves the UV channel. In order to prevent regrowth
of bacteria in the recycled water distribution system, sodium hypochlorite is typically added in
small quantities. The introduction of this chemical creates a residual concentration of chlorine
that persists in the recycled water, and ensures that it is safe to use after it leaves the

HydroScience Engineers, Inc.



GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 60 OF 65

wastewater treatment facility. Typical recycled water distribution systems require at least a
positive chlorine residual at the point of use, and the dosing of sodium hypochlorite will be
adjusted to meet this goal. It is believed that a dose of between 2-3 mg/L for recycled water
used for on-site irrigation, cooling, or toilet/urinal flushing would suffice. Chlorine would be
dosed at a location downstream of the UV disinfection facilities, and before recycled water is
pumped to the recycled water storage tank. Any water discharged to surface waters would be
fully de-chlorinated prior to discharge.

Chlorine is a very common disinfectant in the treatment and disinfection of wastewater. Sodium
hypochlorite is used throughout the wastewater industry for chlorine disinfection, and when used
in accordance with that chemical's MSDS, is safe for use for this purpose.

6.3 Discharge Facilities

If a discharge permit is obtained from the RWQCB, the preferred location for locating a
discharge facility is on the main channel of the Laguna, just upstream of the Stony Point Road
Bridge. Streamflow rates near the Wilfred site are highest in this location, which maximize the
dilution of effluent discharged. However, there is no current discharge pipeline at this location.
Should this site be chosen for the discharge facility, a new pipeline would need to be
constructed for discharge to the Laguna.

A review of a map showing the existing storm drain inlets identified a number of inlets to the
Bellevue-Wilired Channel. These pipelines would allow effluent to be discharged within the
tribal trust lands, flow off-site, and then enter the Bellevue-Wilfred Channel through an existing
storm drain inlet. The preferred storm drain for discharge would be 54-inch inlet located
approximately 1900 ft from the Rohnert Park Expressway. Though discharge directly to the
Laguna would be preferred, external issues may require that an existing pipeline be utilized as
the point of discharge. Additional information about the location, size, and design of the outfall
will be developed after additional consultation with the RWQCB.

8.4 Operations and Maintenance

This section contains a brief description of the expected operations and maintenance
requirements for the facility. A detailed description of the operations and maintenance program
will be prepared following completion of the wastewater freatment plant design. However, it is
expected that the wastewater treatment plant would be operated and maintained similarly o the
standards of other tertiary treatment plants in California.

To this effect, this wastewater plant will be staffed with operators who are gualified {o operate
the plant safely, effectively, and in compliance with all permit requirements and regulations. Itis
expected that the operators will have qualifications similar to those required by the State Water
Resources Control Board Operator Certification Program. This program specifies that for
tertiary level wastewater treatment plants with design capacities of 1.0 MGD or less, the chief
plant operator must be at least a Grade il operator. Supervisors and Shift Supervisors must be
at least a Grade I1.

HydroScience Engineers, Inc.



CHEMICAL ROOM,

O ROLL-UE DGO,

ORERATIONS ROOM MGG BOOM

BLOWERS

(RN
[ --------------- J MEGHANMICAL ROOM AN

LSRRI R E 2

4’4

BLOWER /MAINTEMANCE RCGOM

FIGURE 6-4

STATION CASINOS

GRATON RANCHERIA HOTEL AND CASINO PROJECT

TYPICAL MBR PROCESS OPERATIONS BUILDING FLOOR PLAN

HydioScianca Enginesis, Inc.




GRATON RANCHERIA HOTEL AND CASINO PROJECT
WATER AND WASTEWATER FEASIBILITY STUDY
DECEMBER 2006

PAGE 61 OF 65

6.5 Recycled Water

This section discusses the recommended design criteria for the Project’'s recycled water
facilities. The recommended on-site recycled water facilities include: